MINI MAG

1200

Model
INSTALLATION

INSTRUCTIONS
1200 M 1200E

wor LGNMAR sn

BOAT LIFTS

sales@lunmar.com
3715 Hwy. 27 South « Sulphur, LA 70665
(337) 558-7200 « (800) 965-8544
Fax (337) 558-7202

Prior to installation:

a).to insure that the lift will operate properly, adequate electricity should be
available. Electricity will also be needed to install the lift.

b)Insure that the piling is at least 6” above the deck of the pier.

c).Insure that the piling is driven in the ground and tied back to a seawall or
dock

d).If existing piles are to be used, insure that they are not cracked or show
any signs of decay.

e). obtain any locally required permits.

DO NOT USE ANY POWER TOOLS WHILE STANDING IN THE
WATER. IF ELECTRICITY MUST BE USED NEAR THE WATER,
INSURE THAT THE CIRCUIT IS PROTECTED BY A GROUND FAULT
INTERRUPTER.



1). Determine which piling will be used to support the Mini Mag lift. Timber
piles should be 8 inches in diameter, square piles should be at lease 6”x 6”.
All mounting piles must be secured to a dock or seawall.

2).FIG. 004 Cut the piling to a height of 6” above the dock. Mount the hinge
mount to the piling so that the top of the mount is flush with the top of the
piling. The track should be mounted plumb on the piling. Use all three 5/8
x 14” carriage bolts, the channel spacers are optional. Install the four 1/2”
lags into the stabilizing tabs. Install the track using the 3/4 stainless steel
bolts with nylatron washers and jamnuts. Rotate the track 180 degrees
around to the dock.

3).FIG.003 Lubricate the stainless steel axels with a stiff marine grade grease
and install the poly rollers (item #8) onto the carriage Apply some grease to
the inside walls of the track to prevent the carriage from binding in the
track. Install the carriage into the track.

4). FIG. 002, 005, 006. Install the motor mounts, winch and blue nylon
sheave. Route the cable and secure the end as in Fig 006 or 007. Plug in
the power cord and turn on the lift to go up. Guide the cable neatly onto
the drum until the carriage is suspended by the cable. Turn off the lift.

5). FIG. 003, 008 Install the guide poles and bunks. To fit bunks to the vessel
do the following. Slide the guide poles as close to the dock as possible and
tighten. Measure the width of the vessel and divide in half. Measure out
along the carriage arm to half of the width of the vessel. This is center.
Position the bunks equal distance from the center mark. A good starting
separation is 30 inches between the bunks ( 15 on either side of center).
load the boat on the lift and adjust as necessary. It is important to center

the
weight on the lift not the boat. Find the center of gravity of the vessel and

center that on the lift .
******************************************************************

Important
Apply good heavy grease to the winch gears. Use the 2 zerk fittings located on either
side of the worm gear. Do not rely on the grease used
for shipping to properly lubricate the gears. If the gears are not lubricated the gears

will bind and wear producing a fine powder and a scraping noise. FOR MANUAL
WINCHES DO NOT LUBRICATE THE WINCH. If oil or grease contacts the cork

brake will swell and seize.




1200E ROTATION MINI MAG LOAD SHEET

PARTS LIST

NO. ITEMS Qry
1 |3 x 5 FORK ARM 1
2 | TRACK 8'/10°/12' 1
3 | BACKING CHANNELS (SPACER) 3
4 | AMS 1000 WINCH WITH COVER (8" PULLEY & 4L280 BELT) 1
5 | ELECTRIC MOTOR MOUNTS 2
6 | 3" NYLON SHEAVE 1
7 | 1/4" S.S. CABLE WITH LOOP 14'-8'/18'-10"/22'-12' 1
8 | POLY ROLLERS 4
9 | HINGE MOUNT 1
10 |4’ PVC GUIDE POLE SECTIONS 2
11 | PVC GUIDE POLE CAPS 2
12 | GUIDE POLE STANCHIONS (BASE) 2
13 | 2" x 6" x 6 TIMBER RUNNERS—CARPETED (RETAIL ONLY) 2
14 | BUNK BRACKETS—4 EA L AND R 8" 8
15 | 5" WIDE CARPETS x 6' LONG (WHOLESALE ONLY) 2
16 [5/8” x 1 1/2" GAL HEX BOLT (STOP BOLT) 1
16a | 5/8" GAL NUTS 1
18 | 3/8” x 1" CARRIAGE BOLTS 4
180 |3/8" GAL NUTS 4
19 | 1/2" x 2 1/2" STANLESS HEX BOLT 1
19a | 1/2" STAINLESS LOCK NUT 1
20 |3/8" x 1" GAL HEX BOLTS 4
20a | 3/8" GAL NUTS 4
21 | 3/8" x 2 1/2" GAL CARRIAGE BOLTS 8
21a | 3/8" GAL NUTS 8
22 | 3/8" x 3" GAL HEX BOLTS 8
220 | 3/8" GAL NUTS 8
23 | 3/8" x 5" GAL HEX BOLTS 2
23a | 3/8” GAL NUTS 2
24 |1 1/2" x 1/2" STAINLESS STEEL CARRIAGE BOLT 1
240 | 1/2" GAL WASHER 3
24b | 1/2" GAL LOCK WASHERS 1
24c | 1/2" GAL NUTS 1
25 | 3/16" CABLE CLAMP 1

26

AMS POLY COVER




1200E ROTATION MINI MAG LOAD SHEET

PARTS LIST
NO. ITEMS (CONTINUED) Qry
PILE MOUNTED

17 | 5/8" x 14" BUTTON HEAD BOLTS 3
17a | 5/8" DOCK WASHERS WITH SQUARE ID 3" OD 3
17b | 5/8" WASHERS 3
17¢ | 5/8" GAL NUTS 3
22 | 3/4" STAINLESS STEEL NUTS 2
220 |3/4" x 3 1/2" STAINLESS STEEL HEX BOLTS 2
27 | BACKING PLATE 1
28 | NOT USED 0
29 | 3/4” STAINLESS STEEL WASHERS 4
30 | 3/4" NYLATRON WASHERS 4
300 |3/4" LOCK PIN 1
30b | 1/2" GAL STEEL WASHERS

31 | 1/2" x 3" GAL LAGS




1200M ROTATION MINI MAG LOAD SHEET

PARTS LIST

NO. ITEMS QTyY
1 |3 x 5 FORK ARM 1
2 | TRACK 8'/10'/12° 1
3 | BACKING CHANNELS (SPACER) 3
4 | DL 1500 WINCH 1
5 | MANUAL MOTOR MOUNT 1
6 | 3" NYLON SHEAVE 1
7 | 1/4" s.S. CABLE WITH STOP 16'—8'/20'-10"/24'—12' 1
8 | POLY ROLLERS 4
9 | HINGE MOUNT 1
10 |4 PVC GUIDE POLE SECTIONS 2
11 | PVC GUIDE POLE CAPS 2
12 | GUIDE POLE STANCHIONS (BASE) 2
13 | 2" x 6" x & TIMBER RUNNERS-CARPETED (RETAIL ONLY) 2
14 | BUNK BRACKETS—4 EA L AND R 8" 8
15 | 5” WIDE CARPETS x 6 LONG (WHOLESALE ONLY) 2
16 |5/8" x 1 1/2" GAL HEX BOLT (STOP BOLT) 1
16a | 5/8" GAL NUTS 1
18 | 3/8" x 1" CARRIAGE BOLTS 4
18a | 3/8" GAL NUTS 4
19 | 1/2" x 2 1/2" STAINLESS HEX BOLT 1
19a | 1/2" STAINLESS LOCK NUT 1
20 | 3/8" x 1" GAL HEX BOLTS 2
200 | 3/8” GAL NUTS 2
21 | 3/8" x 2 1/2" GAL CARRIAGE BOLTS 8
21a | 3/8" GAL NUTS 8
22 | 3/8" x 3" GAL HEX BOLTS 8
220 | 3/8" GAL NUTS 8
23 | 3/8" x 5" GAL HEX BOLTS 2
23a | 3/8" GAL NUTS 2
24 | NOT USED 0
240 | NOT USED 0
24b | NOT USED 0
24c | NOT USED 0
25 | NOT USED 0
26 | NOT USED 0




1200M ROTATION MINI MAG LOAD SHEET

PARTS LIST
NO. ITEMS (CONTINUED) QTY
PILE MOUNTED
17 | 5/8" x 14" BUTTON HEAD BOLTS 2
17a | 5/8" DOCK WASHERS WITH SQUARE ID 3" OD 2
17b | 5/8" WASHERS 2
17¢ | 5/8" GAL NUTS 2
22 | 3/4" STAINLESS STEEL NUTS 2
220 | 3/4" x 3 1/2" STANLESS STEEL HEX BOLTS 2
27 | BACKING PLATE 1
28 | NOT USED 0
29 | 3/4" STAINLESS STEEL WASHERS 4
30 | 3/4” NYLATRON WASHERS 4
30a | 3/4" LOCK PIN 1
30b | 1/2" GAL STEEL WASHERS 4
31 | 1/2" x 3" GAL LAGS 4




P

BOAT LIFTS UNLIMITED, INC.

1YY DeISON KOOU « UGENION, MU £111J * \FIWO/T"JIVY ¢ OV JLO0=I¥1 1

( GENERAL NOTE:
A IMPORTANT —PILINGS MUST BE SECURELY ANCHORED TO A SEAWALL OR INTEGRATED INTQ A DOCK,

e

4’ PVC GUIDE
POLE SECTION

=

MOTOR AND COVER

3" NYLON SHEAVE \\\

CABLE TIE OFF SLOT

1/4" CABLE

Iy

|
ord

8" PULLEY AND 41280
BELT (LOCATED UNDER

/— COVER PLATE)
/— ELECTRIC MOTOR MOUNT

-

RUNNER
TIMBER

£\

—/ GUIDE STANCHION

LOCK PIN I
TRACK —/

ROTATION BRACKET — |

HINGE MOUNT — |

ABOVE HIGH WATER-~~=======

| O !
™ [
°
POLY
ROLLERS _\‘«-«.‘----._,..1 o=y
TIMBER i)
CARPET /
FORK ARM
TIMBER /
RUNNER
BRACKET /

el

/ L \
| . BACKING CHANNEL
(SPACER)
P ad b= — 5/8" CARRIAGE BOLT

POLY ROLLER

BACKING CHANNEL
(SPACER)

5/8" CARRIAGE BOLT
(THROUGH PILING)

0OCK

[ — 5/8" CARRIAGE BOLT
i (THROUGH PILING)

i (THROUGH PILING)

L. BACKING CHANNEL

.

(SPACER)

/\/m.\—& PILING

( Project: 1200 Assembly Drowing )
Part Nomes (Piling Mount)

No.: Revision Dote:
001

Scale: Dote: Sheet:
None 03-07-02 | 1 of 1))




1901 Betson Road - Odenton, MD 21113 - (410)674~3100 « (800)268-5911

peee BOAT LIFTS UNLIMITED, INC.

(" GenERaL NOTE: )
1. FOR LIST OF MATERIALS RELATED TO PART NUMBERS, SEE PARTS LIST 1200E OR 1200M.
FIND NUMBERS 4, 5. AND 7, AS SHOWN ON THIS ILLUSTRATION, ARE SPECIFIC TO 1200E;
HOWEVER, FOR MANUAL OPERATION, REFER TO 1200M, FIND NUMBERS 4, 5, AND 7.
4
|
(10) |~ CoveR PLATE
L
7 /@)
? o |+
Qg
ot 1L
® 5 . ()
[«
r"\//
/
/ 12
_____ A
NS =

F"Oiec'l 1200 Installotion A

Part Numbers

| No.: Revision Dote:
002

Scale: Dote: Sheet:
I\\h None 03-07-02 10f 1./




\ /L 101 | zZo-vi-£0 JuoN y

RET TN :13)0Q 19)025
N o -t
:3)0Q uOISIADY “ON
%M M3 papoydx3
~ . _ \_ A%3loxd J

'30021 OL 213103dS 3dv
LZ ANV '9Z ‘o¢Z 'qQvZ ‘'OvZ ‘¢Z SHIAWNN AGNI4 'WO0ZL d0 30021
1SIT Si¥vd 335 'SYIAWNN Ldvd OL Q3LVI3Y SIVI¥IALYAN JO IS 304 L

( ‘310N WH3NI9 \

"ONI ‘Q3LINININN S141T7 1vo8d

1165-89Z(008) ©  4€-¥£9(01p) * £IL1Z QW ‘uOjuapO - POOY uOS|3g 1061



e BOAT LIFTS UNLIMITED, INC.

1901 Betson Rood » Odenton, MD 21113 . (410)674-3100 . (800)268-5911

( GENERAL NOTES:

/A 8/10'/12' TRACK LENGTH.

/A ATTACH TO PILING,
CHANNEL SPACERS

(3 PLACES)

MOTOR MOUNT LOCK PIN

(2 PLACES)

3/4" BLACK
NYATRON WASHER

3/8" x 1"
CARRIAGE BOLT
(4 PLACES)

3/8" GAL NUT —~
(4 PLACES)

3/4" X 4%
STAINLESS BOLT N
(2 PLACES)

3/8" STAINLESS
LOCK WASHER TN
(2 PLACES)

. 3/4" HEX NUT | R

Al L7 (4 PLACES)
! b.:\(‘ Pl
'\‘\

1 \, L~
\\Ea
5/8" DOCK
WASHER
4 (3 PLACES)
(3 PLACES)

5/8" X 14"
Q CARRIAGE BOLT

\
5/8" GAL NUT 5{
- 5/8" x 1 1/27
GAL HEX BOLT
/ (STOP BOLT)

| ~—

A IMPORTANT —PILINGS MUST BE SECURELY ANCHORED TO A SEAWALL OR INTEGRATED INTO A DOCK.
A IMPORTANT=IT 1S NOT NECESSARY FOR THE TRACK TO EXTEND TO THE WATER BOTTOM IN DEEP WATER.

)
NS
R
3»6-.
5/8" NUT
(3 PLACES)

5/8" WASHER
(3 PLACES)

|

1/2" GAL WASHER
(4 PLACES)

k-/‘\/\/i
1/2" X 3" GAL LAG BOLT
(4 PLACES)

( Project: Trock Installotion Detoil )
(Rotation Upgrade)

No.: Revision Dote:
004

Scole: Date: Sheet:
None 03-07-02 1 of IJ)




\

\ L Jo L | 20-£0-£0 SUON
JJeays 900 91028
S00
:310Q UOISINIY “ON
sbuimoig

1o13q o) Aoy :jasfosd J

\

~

/

[ ¥

»

oo

e \
L\

N i |

S

\l.l...
/
AW
\
\
//:../

400 'ON
ONIMVYA 33S

'ONIMVAEA Q314123dS 0L 09 ‘LNO Q371vI MIIA 40 ONIMVYHQ Tvi3q Vv d03 °L
‘310N TWY3N39 \

800 ON
ONIMVNQ 33S

Y A
/ N 2 77
74 /4
“ !
// I
o f |1 ¥00 "ON
~—H5N ONIMVAA 33S
_.o,» /
\
|
S— - C 300 ‘ON
oNIMYdd 33S

1165-89Z(008)

JIE-#£9(0L¥) - €LLLZ QN 'uOUIPQ - POOY uOSIAP LOGL

"ONI ‘G3LINIINN S141T7 1v0o8




e
199yS

Z0-£L0-£0 JuoN
22100 191095
— 900
:2)0Q UOISIAYY TON

\.

-_._oE..oo:<m o_auov:o__uuvo
1 iquiassy  Su01I3UU0) 219921551049

-

1108
ONIHOVLLV
aNv

107S 340
3L 38V

(30021) 713QON 211313

INNON HO10W @/’ O

Tivi3a ANJWHOVLLY 318V O

Javd ( L

L) 38vd —

GZ) dv1d 378V0

vi3a
NI Q3AOW3Y 34IS X004
31vid ¥3A0D

3Qis
Y3ivm 3Jvd
Ol ONIN3dO

Q3AON3Y 3lvid
Y3A0D HLIM ¥3A0D( ¥

"300Z1 1SN SI¥vd 335 "SY3ENNN Lavd OL Q3IV13¥ SIVIMILVIA 30 1S d04 'L
‘S31ON TVY3N39 K

1165-89z{008)

"ONI ‘Q3LINIINN S141711vo8 —

1€-#£9(01¥) * CLULZ QA ‘uojuapQ + pooy uos)Ag LO6L



a9ys

\ L o | | Z0-80-€0 sUoN N\
3109 13025

12100 UOISIADY

%v uCU..n-SOOﬁ( 2qo) puo
( Sy SuOIIauuo) U._DOUSUUHOL@\

L00
I"ON
(N00Z1) T3A0OW VNNV
3AIS JY3ALVM M3IA 3QIS 3ais X204a
A N NN
318v2 p _ o __
/ S
\ I __
i} i © i} i
@ p _.‘ © _T 301S X900 ¢ w
| —— JTANVH
|
_ v
o . 318v) AU\ \
T
__ \
| O
© o ==y | l ©)
4 __o A
/ 100dS INNOW ¥OLONW || 1
. 218vD — —
/\ 1108 ONIHOVLIY GNV
101S 440 311 38v0 1071S 440 311 318vD

‘NO0ZL ISIT SI¥Vd 33S ‘SH3AWNN L¥vd OL d3Lv13y SIVI¥ALVA 4O 1S1T ¥04 'L
‘S3ION TVYINIO /

.

"ONI ‘Q3LINIINN S1d1T 1v08

1165-89Z(008.

0LE—29(01¥) = CLLIZ QN ‘uojuapQ - pooy uosiag (061



1 ol 20—-*1-£0 ocozy

RTINS :310Q :3|025
800
:3j0Q UOISIAY “"ON
3 ) uoaq AlQuiassy
4 ESL IR e ..... ( 1oy A20U9 HUU_.O|un_\
(a331n03y 8)
SIIVEA HINNNY
d38NWIL
A4
Mmod

SV 403 |

/ m_ \z

SYINNNY HIGWIL LVO8 9

- ‘WOOZL HO 300Z1 1S SidVd 33S 'SH3EANN Ldvd Ol Q3LVI3y SIVIdILVA 40 1S d0d °I

( 210N TWY3NI9D \

"ONI ‘G3LINIINN S141T1v08 ——

1165-897(008) Nne-#29(01%) * CL1IT QN 'UOUIPQ + POOY uOSI3g 1061



\ 0 —B80— auoN "\
—%oo:—m L mw-om_o 9|09
—_— 600
P)DQ UOISIARY “ON
uonnquisig Jybram
\ 104 suondnusu) auo_o._t

N\

‘IN8ISSOd SV XVl 3HL OL 3S010 SV L4 JHL NI 1v08 3IHL NOWISOd €

'HION3T 1v08 40 d3IN3IJ 3SN ION OQ '8
1v08 40 INIOd 3FONVIVE 3sn v
‘NOILNEIYISIA LHOI3M TWND3 NIvigo oL 2

'SWAV J10VH0 HI08 ¥3A0 Q3J¥IND3Y S NOWNGI¥ASIA LHOIIM TVADI ‘IONVANO0IY3d WNNILIO ¥O04

‘S3ION ._<muzuo /

1165-89Z(008) JE—¥L9(01¥) = CLIITZ QN ‘uojuapo « pooy uoslag LOGL “ONI ‘G3LINIINN S1d417 1vO4 -




